

厦门唯恩电气有限公司

厦门市同安区城北工业区朝元路 759-3

以下测试样品为客户提供并确认:

产品描述: 工业连接器

型号: PC+20%GLASS FIBRE

密度: 1.36mg/mm³

厚度: 3mm

成分: PC+20%GLASS FIBRE

生产厂商: 厦门唯恩电气有限公司

最终用途: 连接器

测试要求:

GB/T 14402: 2007 建筑材料及制品的燃烧性能—燃烧热值的测定

测试结果 -- 参见数据附表 --

测试周期:

样品收到日期 : 2011年9月15日

测试执行周期 : 2011年9月15日至2011年9月21日

通标标准技术服务有限公司

授权代表签署



邹石龙
技术主管

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its inspection only and, within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise indicated, the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

AJHG 159227

I. 试验方法

本试验按照 GB/T 14402: 2007 建筑材料及制品的燃烧性能—燃烧热值的测定进行。

II. 试样描述

试验名称 / 颜色	工业连接器/ 灰色
-----------	-----------

	温度 (°C)	相对湿度 (%)	时间 (d)
试样调节	23±2	50±5	5

III. 试验结果

水当量, E (MJ/K)	9.48 × 10 ⁻³
苯甲酸燃烧热值, (MJ/Kg)	26.479
助燃剂燃烧热值 (MJ/Kg)	29.80
点火丝燃烧热值 (MJ/Kg)	3.1

	样品质量 (g)	点火丝质量 (g)	总热量PCS (MJ/Kg)	平均值 (MJ/Kg)
1	0.4278	0.0149	23.94	23.95
2	0.4371	0.0139	23.87	
3	0.4291	0.0141	23.95	

说明: 本试验结果仅说明材料的试样在本试验特定条件下的性能, 不能将其作为评价该材料在实际使用中潜在火灾危险性的唯一依据

接下页...

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its inspection only and, within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



AJHG 159228

附录照片



报告结束

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN.Doccheck@sgs.com

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its inspection only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



AJHG 159229

SGS Standards Technical Services Co., Ltd.
Anji Branch. Goods Laboratory

No.301, Yangguang Avenue, District 2, Sunlight Industrial Zone, Anji County, Zhejiang Province, China 313300 t (86-572) 5018825 f (86-572) 5018829 www.cn.sgs.com
中国·浙江·安吉县阳光工业园二区阳光大道301号 邮编: 313300 t (86-572) 5018825 f (86-572) 5018829 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)